hi Mini Excavator 18] E Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator- 18j-e-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 244 page(s) at: Manual Place.com



http://manualplace.com/product/ihi-mini-excavator-18j-e-parts-catalog/

PARTS CATALOG

18J
MINI EXGAVATOR

SERIAL No. BCO00001~

IHI

o) | | BRI EL

IHI Construction Machinery Limited




IHI 18J

INDE X = X
DESCRIPTION 2 ) SHEET No. |PAGE
LOWER MACHINE ; TRRBE
LOWER MACHINE ASS'Y T EBBRARNT 1-1 []| 2
CRAWLER SHOE ASS'Y so—5 va—Hi 1-2 [ ]| 4
CRAWLER SHOE ADJ. DEVICE rya—3 ¥a—JER%E 1-3 [ ]| s
FRONT IDLER ASS'Y Jovh TA KA 1-4 [ ]| 8
LOWER ROLLER ASS'Y DU— oS 1-5 [ ]| 10
LOWER TRACTION HYD. PIPING THETIERE 1-6 [ ]| 12
TURNTABLE ; y—vF—TI;
TURNTABLE & §— 27— VREEEINT Y ¥ /4T 2-1 [ ]| 16
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; hEEIERENEE ;
SWING DRIVE DEVICE Il 3-1 []| 20
HYDRAULIC PIPING ; BERE ;
RETURN & SUCTION PIPING ASS'Y Yy — U RY S v 3 SRR a- 1 []| 24
SWING & TRACTION PIPING ASS'Y BEEI R TR E AL a- 2 [ ]| =28
PUMP DISCHARGE & A ¥ THHK a- 3 [ ]| 30
BOOM SWING PIPING ASS'Y T—L A4 U IREML
CONTROL PIPING ASS'Y BB E AL 4- 4 []] 32
CONTROL PIPING ASS'Y (CE) FIEACEAL (CE) 4- 4
CONTROL PIPING ASS'Y (A-F CHANGE) FIMBZEARTL (A - F Y 4- 4 34-6
-1 -
o 3 [ °
IHI Construction Machinery Limited REV No®



IHI 18J

INDEX = /4
DESCRIPTION 2 R SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; EHES
TRACTION MOTOR ASS'Y ETE— S 4T s-1 [ ]| 36
TRACTION MOTOR ASS'Y EITE— F4INL 5- 1A [ ]| 39-1
SWING MOTOR ASS'Y BeElE — & AET s-2 [ ]| 4o
' SWING MOTOR ASS'Y BElEE — £ 48 5- 24 [ ]| 43-1
ROTARY JOINT ASS'Y =%y Yad MEY 5-3 [ ]| 44
CONTROL VALVE ASS'Y v bo— LT 5- 4 [ ]| 46
REMOTE CONTROL VALVE ASS'Y YEIL SULTHT s-5 [ ]| s2
(FOR SHORT LEVER) (a—h LS—fD)
REMOTE CONTROL VALVE ASS'Y YEIL LT 5- 5a [ ]| s5-1
(FOR SHORT LEVER) (va—b Lss—f)
BLOCK VALVE ASS'Y Tavs sULTHNL s-6 [ ]| s6
BLOCK VALVE ASS'Y Tovy SLTHNL 5- 6A [ ]| 57-1
HYDRAULIC OIL TANK ASS'Y YeBhth s > 2 AT s—- 7 [ ]| =8
OIL PUMP ASS'Y AN KT 5-8 [ ]| eo
OIL PUMP ASS'Y FAN KT 5- 8a [ || el-1
GEAR PUMP ASS'Y Fr— KA 5-9 []| ez
GEAR PUMP ASS'Y Fr— RS 5- 9A [ ]| e3-1
BOOM CYLINDER ASS'Y T vy LR s-10 [ ]| 64
BOOM CYLINDER ASS'Y T—L vy oS 5-10A [ ]| 65-1
ARM CYLINDER ASS'Y VAt NP2 i 74 s-11 [ ]| 66
ARM CYLINDER ASS'Y T—L YU s-11a [ ]| 67-1
BUCKET CYLINDER ASS'Y Sy b Uy LSRN s—12 [ ]| 68
BUCKET CYLINDER ASS'Y AN IRZ 4 v s-12a [ ]| 69-1
BOOM SWING CYLINDER ASS'Y T—b ALY VY UHHT 5-13 [ ]| 70
BOOM SWING CYLINDER ASS'Y T—b RAVS vy USHEY s-13a [ ]| 71-1
BLADE CYLINDER ASS'Y BEHR S ) v 87T s-14 [ ]| 72
BLADE CYLINDER ASS'Y BEHAR > ) v 4T 5-14A [ ]| 73-1
SELECTOR VALVE ASS'Y TL7y— ST s-15 [ ]| 73-3
OPERATING CONTROLS ; EERRIFRIR
TRACTION LEVER ASS'Y AT LS —#3T 6-1 [ ]| 7.
CONTROL BOX ASS'Y avbo—b Ky s AT 6-2 [ ]| &
BLADE & BOOM SWING Bt T — 4 R4 6- 3 [ ]| 84
CONTROL ASS'Y 3 b o— ST
ENGINE CONTROLS ASS'Y TYYYy 3y bo—LT 6- 4 [ ]| 8
— 2 —
THI Construction Machinery Limited REV No®



IHI 18J

INDE X = N
DESCRIPTION % (3 SHEET No. |PAGE
POWER UNIT ; NO— 2z b
ENGINE & ACCESSORIES TUIVRT 7YY 7-1 [ 92
AIR CLEANER & MUFFLER ASS'Y IT— Y —FK=T I 7- 2 [ ]| 96
OIL PUMP DRIVE DEVICE FAN R TS 7-3 [ ]| 98
FUEL TANK & PIPING ASS'Y BRELS o BBTEARST 7- 4 [ ]| 100
FUEL TANK & PIPING ASS'Y KLY o RETEHL 7- 4 104
(W/WATER SEDIMENTER) (D4=5 €F14 A
CAB & RELATED PARTS; * v TBARER
COVER ASSY #78— 431 8- 1 [ ]| 108
NOISE ABSORBENT ASS'Y i 8- 2 [ ]| 12
CANOPY ASS'Y F v/ BRI 8- 3 [ ]| 14
CANOPY ASS'Y (FOR TOPS) * v/ 4 (TOPSH)) 8- 3 115-1
OPERATOR SEAT & ARV=—2  v— MREEEO v 2 Y 8- 4 [ ]| 16
SWING LOCK ASS'Y
NAME PLATE ASS'Y (FOR ENGLISH) F—4 FU— MY GS0 8- 5 [ ]| 118
NAME PLATE ASS'Y (FOR HUTTER) | %—4 7VL— bl 8- 5 120
NAME PLATE ASS'Y (FOR ITALIAN) | &—4 7L— hiY 8- 5 122
NAME PLATE ASS'Y (FOR FRENCH) | #—4 7L — M 8- 5 124
NAME PLATE ASS'Y (FOR GERMAN) | &=L ZL— Ml 8- 5 [D]| 126-2
ELECTRIC SYSTEM ; BRI ;
ELECTRIC SYSTEM CER 9- 1 [ ]| 128
INSTRUMENT PANEL ASS'Y FHESAHANT g9- 2 [ ]| 130
TOOLS & ACCESSORIES ; TERHRER ;
TOOLS & ACCESSORIES TEXMES 10- 1 [ ]| 134
- 3 -
o [ ° .
IHI Construction Machinery Limited REV No®



THI 18J

INDE X = X
DESCRIPTION 2 PR SHEET No. |PAGE
HOE ATTACHMENT ; K= FEUFAUL;
HOE ATTACHMENT ASS'Y = Ty FA ML -1 [ ]| 138
BOOM SWING ASSY T—L AL v UHASL 11-2 []| 142
_ HOE BUCKET ASS'Y A= Sy MY 11-3 []| 144
HOE ATTACHMENT PIPING ASS'Y f— THyFAw NEEM 11-4 [ ]| 146
BLADE ATTACHMENT ; HERT7I v FA b
BLADE ATTACHMENT ASS'Y Br AR EART 12- 1 []| 150
BLADE PIPING ASS'Y B+ R E 12- 2 [ ]| 152
OPTION SPECIFICATION ; RRILAR
SPARE PORT PIPING ASS'Y Ffi# — NECEHIL 15- 1 [ ]| 186
SPARE PORT PIPING ASS'Y il — MECEHIL 15- 1A [ ]| 158-2
SPARE PORT CONTROL ASS'Y FlhF— b+ 32 oY 15- 2 [ ]| 160
CAR HEATER ASS'Y H— b—FHAL 15- 3 [ ]| 162
CAR HEATER ASS'Y - E—SHAL 15- 3A [ ]| 163-1
NAME PLATE ASSY (FOR ENGLISH) | #—L 7L— iYL GE0) 15- 4 [ ]| 164
NAME PLATE ASSY (FOR HUTTER) | #*—2. 7L— b4 15— 4 166
NAME PLATE ASSY (FOR GERMAN) | *—4 7L— MY 15— 4 168
NAME PLATE ASSY (FOR ITALIAN) | *—L 7L— i 15— 4 170
NAME PLATE ASSY (FOR FRENCH) | *—4 7L— bl 15- 4 [D]| 172
NAME PLATE ASS'Y (FOR DUTCH) F—b Fl— M 15— 4 176
NAME PLATE ASSY (FOR DANISH) A—b FU— M 15— 4 178
OPERATOR ROOM ASS'Y SEEREAST 15- 5 [ ]| 180
OPERATOR ROOM ASS'Y (1) SEFLZAAL (1) 15- 5A [ || 184
OPERATOR ROOM ASS'Y (2) WA (2) 15- 5A [ ]| 190
PARTS INDEX ; BRESIRRS!
ENGINE PARTS CATALOG ; IVUY K=Y hsoY;

IHI Construction Machinery Limited Rev No®



SECTION 1

LOWER MACHINE

T &8 # %

o) | | BEEIARNSRL

IHI Construction Machinery Limited

-1 -



—_—————— — —— —

2-3
For Steel Shoe

IHI

N~ —_—————_—————————

@

REV No.
SHEET No. 1 -1

T EBBEIA T
LOWER MACHINE ASS'Y
2




RtES| B & & 5 B ah % ool B|ERMHE B OH 5 #& {& £
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
TFEBEARAR L
0 x5300 884 00 | Lower Machine Ass'y 1 BC000001~
sa—3 Ya—fir
0-1 x5301 052 00 | Shoe Ass'y, Crawler (Rubber) 1 BC000001~
/-3  va—#r
0-2 x5300 880 00 | Shoe Ass'y, Crawler (Steel) 1 BC000001~
Jh J80—35 Ya-—
1 0653 729 UA | *Shoe, Rubber Crawler 2 BC000001~
sa—3 a—flr
1-1 #0653 568 UA | *Shoe Ass'y, Crawler 2 <« BC0O00001~ % * x Sh. No. 1 -2
Jo—35 Ya—#iL @)
#0653 755 UA | *Shoe Ass'y, Crawler 2 | = X Kk~ % X % Sh. No. 1 -2
Jo—35 va—#A3L O
#0653 776 UA | xShoe Ass'y, Crawler 2 — * ok ok~ Sh. No. 1 -2
a7— 7b—L
2 AN4200 628 99 *x Frame, Lower 1 | BC000001~BC000291
ov7— 7lL—A4 O
® A4200 680 00 | *xFrame, Lower (For Rubber Shoe) 1 = BC000292~ * * *
a7— Jlb—LA O
[ ] 4200 680 02 % Frame, Lower (For Rubber Shoe) 1 — * %k~
07— TJU-—L
[ ] 2-1 /4200 680 01 * Frame, Lower (For Steel Shoe) 1 <« BC000292~ * % *
07— 7lL—A O
(] /4200 680 03 *Frame, Lower (For Steel Shoe) 1 — * Xk~
va— H4K (A
2-2 4475 674 00 * * Guide, Shoe (R.H.) 2 BC000292~
Ya— HA KN (&)
2-3 4475 675 00 % * Guide, Shoe (L.H.) 2 BC000292~
H8— (h)
3 4464 246 00 * Cover (R.H.) 1 BC000001~
EEES
4 4006 119 02 | * Washer, Flat 6 BC000001~
HIIEAR)L b (LW #1E)
5 0520 100 20 | *Bolt, Treatment (W, L.W) 6 BC000001~ M10x 20 P=1.25
H8— (Z)
6 4464 247 00 | *Cover (L.H.) 1 BC000001~
AV VANE K VI
7 0462 100 25 * Bolt, Socket Head 34 BC000001~ M10 x 25
Ya— HAFKN
8 4475 616 00 * Guide, Shoe 4 BC000001~
BINIEES
9 0595 120 00 *x Washer, Treatment 12 BCO00001~ M12
LI b
10 0475 120 25 * Bolt, Treatment 12 BC000001~ M12 x 25
Ty fN—
11 4463 804 00 * Cover, Under 1 BC000001~
BAIEAR )L b (LW
12 0519 080 12 * Bolt, Treatment (W,/L.W) 4 <« BC000001~ * * % M8 x 12
BRI b (LW x
0519 100 20 * Bolt, Treatment (W,/L.W) 4 — * %k %k ~ M10 x 20
13 0595 100 00 * Washer, Treatment 8 BC000001~ M10
SRRV b
14 0513 100 20 * Bolt, Treatment 8 BC000001~ M10 x 20
o7 — o-—Jfr
15 #5300 853 00 * Roller Ass'y, Lower 6 BC000001~ Sh. No. 1 -5
EITE— L
16 #0757 629 UA | xMotor Ass'y Traction 2 < BC000001~BC000271 |Sh. No. 5 -1
EITE— L O
#0757 695 UA | xMotor Ass'y Traction 2 — BC000272~ Sh. No. 5 - 1A
Ks47 7oy b
17 4234 543 00 * Sprocket, Drive 2 BC000001~
P =
N OTE
IHI —

MODEL

LOWER MACHINE ASS'Y

_3_

REV No. @

SHEET No. 1— 1




Serial No. % % % ~

~ e — —— e e —

a2 —#EA3T

CRAWLER SHOE ASS'Y

20

IHI

MODEL RE:N)

REV No.

SHEET No.1—2



RHES| 8 & & 5 & o 2 OB B\EBHE &8 B 5 B { £
KEY No.i PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
sa—3 Ya—fv
0 0653 568 UA | Shoe Ass'y, crawler 2) BCO00001~ % % * W =230
sao—3 va—#i
0653 755 UA | Shoe Ass'y, crawler @2) | <« * kK k~k % % W =230
suo—35 Ya—#3 O
0653 776 UA | Shoe Ass'y, crawler @ | — * ok X ~ W =230
FSwy Ya— arFY—%
1 0653 567 92 | *Complete, Track Shoe 35 <~ BCO00001~ * * %
fows Ya— ar7Y—% X
0653 754 92 | *Complete, Track Shoe 35 = * Kk K~k % %
NSws Ya— arF)—+ X
0653 775 99 | *Complete, Track Shoe 35 — * k k ~
Ty
2 0653 567 06 | * *xBushing 1 BCO00001~ * * %
fovs Er
3 0653 567 07 *Pin, Track 35 <« BC000001~ * % %
rFSvo Ev X
0653 775 98 * Pin, Track 35 — % % %~
IRy Ev
4 0653 567 08 * Pin, Master 1 <« BCO00001~ * * *
<Ry Ev X
0653 775 97 | *Pin, Master 1 — ¥ %k~
oy Ev
5 0653 567 09 * Pin, Lock 1 BC0O00001~ * x *
QRY Va— aAVTY—}
6 0653 567 93 * Complete, Master Shoe 1 < BC000001~ % * *
<Ry Ya— aAVTY—} X
0653 754 93 * Complete, Master Shoe 1 fj * k x ~
FSwvs Ya— avTY-—» X
0653 775 99 * Complete, Track Shoe 1 — * k % ~
Ty y
7 0653 567 06 * * Bushing 1 BC0O00001~ *x *x *x
N OTE

IHI

MODEL

J0—5 ¥a—#fs1

CRAWLER SHOE ASS'Y

__5._.

REV No. (::)

SHEET No.1—2




13
14
%%

IHI S

CRAWLER SHOE ADJ. DEVICE REV No. @
- 6— SHEET No.1— 3
MODEL




RHES| B & & 5 S a0 % (% EBRERE B B 5 # fi§ E
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
ra—-35 va-—-FABEE ez Rcacs
0 x5300 702 00 | Adj. Device, Crawler Shoe 2 Not for use
s0—-5 La—FBEE
x5301 127 00 | Adj. Device, Crawler Shoe 2 BC000001~
BURA )L b
1 0513 120 40 * Bolt, Treatment 2 BC000001~ MI12 x 40
oyy JTUL—}
2 4401 446 00 * Plate, Lock 1 BC000001~
PAZaE
3 4401 444 00 * Plate 1 BC000001~
VAZEN
4 4401 445 00 * Plate 1 <A BC0O00001~ * * *
PAZE @)
4403 581 00 * Plate 1 — * ok ok~
BINTERE S
5 0595 100 00 * Washer, Treatment 4 BC000001~ MI10
BRI b
6 0513 100 30 * Bolt, Treatment 4 BC000001~ M10 x 30
2Ty
7 4170 214 00 * Spring 1 BC000001~
A S Y 4 EHee
[ J 8 x4514 521 00 * Cylinder, Grease 1 Not for use
VAR S % 4
[ ] 4514 539 00 * Cylinder, Grease 1 BC000001~
‘0" vy 63 Reac
o 9 x0760 710 32 *Ring, “O" 1 Not for use P30 - 90B
ALV =
([ J 0761 740 01 * Seal, Qil 1 BC000001~
Ny T7vT Yoo 6dz:Rcacn
[ 10 x0762 120 32 * Ring, Back-up 1 Not for use P30 - T2
AN = [odsReacn
@ 11 x0761 141 22 * Seal, Oil 1 Not for use
AN =
[ ] 0765 600 01 * Seal, Dust 1 BC000001~
ExX b
12 4515 516 00 * Piston 1 BC000001~
§sy F
13 4560 004 00 * Packing, Copper 1 BCO000001~
Fxvy NLT iR cac
14 x4140 000 00 * Valve, Check 1 Not for use
Fxvld NLT
4140 015 00 * Valve, Check 1 BC000001~
JY=2 ZyTN EREY
15 x0728 111 15 *Nipple, Grease 1 Not for use PT1./8
N OTE

IHI

MODEL

70—-35 a—ABRES

CRAWLER SHOE ADJ. DEVICE

_7_

REV No. @

SHEET No.1—3




EEEEEEEEE




RES| W & & 5 & o % o BRERYE & B 5 # {i& £
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
Jorhk TARSHY (T4 va—-f)
o 0 5300 874 00 Idler Ass'y, Front (For Rubber Shoe) 2 <9 BC000001~BC000289
Jorvhk TARSHEL (TL va—-H) O
[ ] 5301 137 00 | Idler Ass'y, Front (For Rubber Shoe) 2 — BC000290~
Jorvbh TA KNS ra—-H)
[ ) 0-1 5300 873 00 Idler Ass'y, Front (For Steel Shoe) 2 ! BC000001~BC000289
Jorh TARSHEYL $Ya—fA) O
[ ] 5301 138 00 | Idler Ass'y, Front (For Steel Shoe) 2 — BC000290~
27TY) vy Ev
1 0494 609 45 * Pin, Spring 2 BC000001~ ¢ 6 x 45
7Yy Javy
2 4420 613 00 * Block, Bearing 2 BC000001~
AN =
® 3 0761 731 20 | *Seal, Oil 2 <« BC000001~BC000289
AN = X
[ ) 0761 730 12 * Seal, Oil 2 — BC000290~
2FvT Yoy
o 4 0493 500 55 *Ring, Snap 2 <« BC000001~BC000289 | ¢ 55
2Fy T Yy X
o 0493 500 62 *Ring, Snap 2 — BC000290~ ¢ 62
=L X7) T
® 5 0630 600 60 * Bearing, Ball 2 <9 BC000001~BC000289 | # 6006
=L X7Y o X
o 0630 620 60 * Bearing, Ball 2 — BC000290~ # 6206
Joryk TAKNT (T4 va—H)
® 6 4236 550 00 *Idler, Front (For Rubber Shoe) 1 <« BC000001~BC000289
Jorhk TAKRKS (T4 va—H) X
® 4236 564 00 *Idler, Front (For Rubber Shoe) 1 — BC000290~
Javbh TAKS $kra—HD)
o 6-1 4236 551 00 xIdler, Front (For Steel Shoe) 1 < BC000001~BC000289
Jorh TAKT ($a—H) X
o 4236 565 00 *Idler, Front (For Steel Shoe) 1 — BC000290~
NAXR TS5
7 0710 201 01 * Plug, Socket Head 1 BC000001~ PT1,/8
TAKZ Yy T b
8 4220 673 00 * Shaft, Idler 1 < BC000001~BC000289
TAKS v¥7 b X
4220 717 00 * Shaft, Idler 1 — BC000290~
e =
N OTE

IHI

MODEL

Jovh T4 KSH#EI
FRONT IDLER ASS'Y

_g.__

REV No. @

SHEET No. 1 — 4




IHI S

LOWER ROLLER ASS'Y REV No. @
MODEL -10- SHEET No.1—5




RHES| 8 & & 5 Y L % OM B|EHME & B 5 B f £
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
o7— o-—3S#y
0 5300 853 00 | Roller Ass'y, Lower (6) BC000001~
FAN =L
1 0761 732 50 * Seal, Oil 2 BC000001~
2FyT Y
2 0493 500 47 *Ring, Snap 2 BC000001~ ¢ 47
7Yy
3 0630 600 50 | *Bearing 2 BC000001~ # 6005
oy— Oo—3
4 %4031 314 00 * Roller, Lower 1 BC000001~ 5300 853 00
DAV
5 4220 579 00 * Shaft 1 BC000001~
A
6 0710 201 01 * Plug 1 BC000001~ ST-PA-1/8
ESLARL b
7 0475 120 25 | Bolt, Treatment (2) BC000001~ M12 x 25
8 0595 120 00 | Washer, Treatment (2) BC000001~ M12
N OTE

IHI

MODEL

07— O-—S5#3

LOWER ROLLER ASS'Y

_11_

REV No. @

SHEET No.1—5




TEREFTRCEMEL

LOWER TRACTION PIPING ASS'Y

IHI

MODEL

REV No.

SHEET No.1—6



REES| ¥ & & 5 B o & o B\EHRME & H 5 B fi§ ES
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
NEREITRCE AL
0 x 5352 722 00 | Piping Ass'y, Lower Traction 1 <« BC000001~BC000271
NEREITECE ML X
x 5353 486 00 | Piping Ass'y, Lower Traction 1 — BC000272~
o—5Y YaArMET
1 #0755 843 UA | xJoint Ass'y, Rotary 1 BC000001~ Sh. No. 5-5
B
2 0712 310 50 * Elbow 4 BC000001~
R — 2L
3 4070 089 28 *Hose Ass'y 2 <A BC000001~BC000271 | £ =900
R — ZAHIL X
4070 089 29 x Hose Ass'y 2 — BC000272~ ¢ =850
A — 231
4 4070 089 42 *Hose Ass'y 2 <« BC000001~BC000271 | ¢ = 830
R — R X
4070 089 40 | *Hose Ass'y 2 — BC000272~ 2 =180
BHURAR)L H
5 0513 080 25 * Bolt, Treatment 4 BC000001~ M8 x 25
INAES
6 0590 080 00 * Washer, Lock 4 BC000001~ M8
RSy b
7 0529 080 00 | *Nut, Treatment 4 BC000001~ M8
UL AL b
8 0513 120 30 * Bolt, Treatment 2 BC000001~ M12 x 30
INA R
9 0590 120 00 | * Washer, Lock 2 BC000001~ M12
AT =
10 4260 249 00 * Stay 1 BC000001~
K= HN—
11 4070 396 03 * Cover, Hose 2 BC0O00001~ 2 =290
TYTy
12 0713 700 02 * Adapter 4 < BC000001~BC000271
7Ty X
0713 700 77 * Adapter 4 — BC000272~
‘" )y
13 0760 710 12 *Ring, “0O" 4 < BC000001~BC000271 |P11 —90B
NI/ X
0760 710 16 *Ring, “O" 4 — BC000272~ P14 — 90B
B E
N OTE
I H I N 1

MODEL

LOWER TRACTION PIPING ASS'Y

REV No. @

SHEET No.1— 6




hi Mini Excavator 18] E Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-18j-e-parts-catal og/

SECTION 2

TURNTABLE

y—rF—TI

o) | | B3RS EL

IHI Construction Machinery Limited

- 15 -

Thisisthe cut pages sample. Download all 244 page(s) at: Manual Place.com



http://manualplace.com/product/ihi-mini-excavator-18j-e-parts-catalog/

